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Item Part Number Description Qty Notes

1 5140053-00 KEY(WOODRUFF) 1
2 5106839-00 ADAPTOR PLATE SAE ENGINE 1
3 5149619-00 M10 WASHER 3
4 5130882-00 SOCKET CAP SCREW 3/8X16 UNC 3
5 5106206-20 HOOD 47CM 1
6 5130558-00 SCREW,HEX FLANGE HEAD 10UNC 6
7 5126210-00 SLOTTED GUIDE 1
8 5149313-00 2-BA LARGE BRIGHT WASHER 3
9 5149197-01 SCREW No10-13x19LG SD PAN HD 3
10 5771723-01 IMPELLER 1
11 5119004-00 BLADE 51cm 1
12 5146677-04 BOLT BLADE 75 O/A LG. 1
13 5139987-00 WARNING LABEL (PETROL YELLOW 1
14 5131180-00 LABEL:HUSQVARNA 180MM 1
16 5119334-00 HANDLE UPPER ASSEMBLY 1
17 5128110-01 CABLE CHOKE PETROL HOVER 1
18 725238151 SCREW M6 X 55 1
19 5147180-00 NUT M6 NYLOC 1
20 5140266-00 WASHER 6.4-6.7 IDX12.1-12.3 1
21 5130846-00 CABLE,ENGINE BRAKE PETROL 1
22 5118010-00 BAIL ARM 1
23 5146476-00 KNOB 1
24 5149275-00 SPACER     (BAIL ARM) 1
25 5127537-00 HOOK,SLOTTED GUIDE 1
26 5146682-00 STARLOCK WASHER 1
27 5146476-00 KNOB 1
28 5119248-00 HANDLE LOWER(PET HOVER) 1
29 5137905-00 LABEL-STEP HERE WHEN STARTING 1
30 5149198-01 BOLT M6 X 50 SQUARE CUP 2
31 5140266-00 WASHER 6.4-6.7 IDX12.1-12.3 2
32 5137679-00 PLASTIC WING NUT M6 ORANGE 2
33 5130109-00 SPANNER    (PETROL) 1
34 5138340-00 BLADE SPACER 2
35 5140092-03 PIVOT PIN 2
36 5140423-00 SPRING CLIP  SMALL 2
37 5130842-00 TIE WRAP (3.5 X 150) 3


